Parts List

Accessory Pack Contents

Qty. | Description Qty. Description

1 Right Down Pipe 4 2.5" Exhaust Couplers

1 Left Down Pipe 8 25" Band Clamps

1 Left Header Link Pipe 4 M10 x 35mm Bolts

1 Right Header Link Pipe 4 M10 Flanged nut

1 X-Pipe 2 Flange Gaskets

2 Mufflers 4 Rubber Exhaust Isolators

1 Left Over-Axle Pipe 2 Muffler Hanger Brackets

1 Left Tailpipe Adapter 2 Tail Pipe Hanger Brackets

1 Right Over-Axle Pipe 2 1/2” x 1.75° Flanged Hex Bolt

1 Right Tailpipe Adapter 2 1/2" Lock Nut

1 Left Tailpipe Ext 2 1/2” Flat Washer

1 Right Tailpipe Ext 2 716-20x 1.5" Hex Bolt
2 7/16-20 Nylock Nut
5 1/4-20 x 1" thread Cutter Bolt
10 1/2” Hanger Rod Clips

Hooker Blackheart Decals

= N

199R 12236 Instruction sheet




